Y% pennsylvania

r ' DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office
PROTECTION CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0038920
PP e NPDES PERMIT FACT SHEET PP
Facility Type Municipal INDIVIDUAL SEWAGE APS ID 28391
Major / Minor Minor Authorization ID 1336587

Applicant and Facility Information

Applicant Name Burnham Borough Authority Facility Name Burnham Borough STP

Applicant Address 200 1st Avenue Facility Address 80 Railroad Street
Burnham, PA 17009-1640 Burnham, PA 17009

Applicant Contact Robert Knepp Facility Contact David Rheinholder

Applicant Phone (717) 248-2692 Facility Phone (717) 248-6351

Client ID 62129 Site ID 251524

Ch 94 Load Status Not Overloaded Municipality Burnham Borough

Connection Status No Limitations County Mifflin

Date Application Received December 15, 2020 EPA Waived? No

Date Application Accepted December 30, 2020 If No, Reason , DEP Discretion

Purpose of Application NPDES permit renewal for discharge of treated sewage

Summary of Review

1.0 General Discussion

This factsheet supports the renewal of an existing NPDES permit for discharge of treated domestic wastewater from Burnham
Borough Authority (Authority) wastewater treatment plant. The Authority owns, operates, and maintains the wastewater
treatment plant located in Burnham Borough, Mifflin County. The facility receives flows from Burnham Borough and portion Derry
Township There are 3 pump stations within the collection system located at Beech Street, Logan Boulevard and Orchard Grove
Avenue. The last combined sewer overflow in the collection system was eliminated in 2014. The facility is sequential Batch
Reactor with a design annual average flow of 0.64 MGD, hydraulic design of capacity of 0.90MGD and an organic design
capacity of 1,140lbs/day. The facility discharges to Kishacoquillas Creek which is designated for High-Quality cold-water fishes
and migratory fishes. The existing NPDES permit was issued on March 23, 2016 with an expiration date of March 30, 2021.
The facility is currently operating under the terms and conditions in the existing permit pending Department action on the
renewal application. A topographic map showing the discharge location is presented in attachment A.

1.1 Sludge use and disposal description and location(s):

Digested sludge is dewatered using reed beds. Reeds beds are cleaned periodically to removed solids to a landfill. Liquid
sludge is hauled out as needed by license hauler.

1.2 Public Participation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request

Approve Deny Sighatures Date
9. Pascal Ruedsa
X J. Pascal Kwedza, P.E. / Environmental Engineer January 4, 2022
X Daniel W. Martin
Daniel W. Martin, P.E. / Environmental Engineer Manager January 16, 2022




NPDES Permit Fact Sheet
Burnham Borough STP

NPDES Permit No. PA0038920

Summary of Review

of the discharge.

1.3 Changes to Existing Permit

Quarterly monitoring of E.Coli has been added to the permit

1.4 Existing Limit and Monitoring Reqguirements

or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area

MONITORING
DISCHARGE LIMITATIONS REQUIREMENTS
Mass Units Ibs/day Concentrations mg/I
Discharge Average | Average | Maximum | Average | Average Maximum Inst. Monitoring Sample
Parameter Monthly Weekly Daily Monthly Weekly Daily Maximum Frequency Type
Monitor Monitor
Flow (mgd) & Report XXX & Report XXX XXX XXX XXX continuous | measured
pH (S.U.) XXX XXX XXX From 6.0 to 9.0 inclusive 1/day Grab
D.O. XXX XXX XXX Minimum of 5.0 mg/l at all times 1/day Grab
TRC XXX XXX XXX 0.5 XXX XXX 1.6 1/day Grab
24-hour
TSS 160 240 XXX 30 45 XXX 60 1/week comp
24-hour
CBODs 133 200 XXX 25 40 XXX 50 1/week comp
NHs-N 24-hour
(5/1 to 10/31) 70 XXX XXX 14 XXX XXX XXX 1/week comp
NHs-N 24-hour
(11/1 to 4/30) Report XXX XXX Report XXX XXX XXX 1/week comp
24-hour
Total Phos. Report XXX XXX Report XXX XXX 4.0 2/lweek comp
Fecal Col.
(5/1 to 9/30) XXX XXX XXX 200 XXX 1000 XXX 1/week Grab
Fecal Col.
(10/1 to 4/30) XXX XXX XXX 2000 XXX 10000 XXX 1/week Grab




NPDES Permit Fact Sheet
Burnham Borough STP

NPDES Permit No. PA0038920

Summary of Review

1.4.1 Chesapeake Bay Permit Requirements

Effluent Limitations

Monitoring Requirements

Mass Load(lbs)

Concentrations (mg/l)

Discharge Minimum Required
Parameter equire
. Monthly . Measurement
Monthly Annual Minimum Average Maximum Frequency Sample Type
Ammonia---N 2/week
Report Report XXX Report XXX 24-hr Comp
. 2/Week
Kjeldahl---N Report XXX XXX Report XXX 24-hr Comp
. - 2/Week
Nitrate-Nitrite as N Report XXX XXX Report XXX 24-hr Comp
. 1/Month
Total Nitrogen Report Report XXX Report XXX Calculate
2/week
Total Phosphorus Report Report XXX Report XXX 24-hr Comp
Net Total Nitrogen Report 11689 XXX XXX XXX 1/Month Calculate
Net Total Phos. Report 1559 XXX XXX XXX 1/Month Calculate




NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

1.5 Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) .64
Latitude 40° 37' 46.39" Longitude -77° 33'48.42"
Quad Name Quad Code

Wastewater Description:  Sewage Effluent

Receiving Waters  Kishacoquillas Creek (HQ-CWF) Stream Code 12429

NHD Com ID 66204601 RMI 3.749

Drainage Area 174 Yield (cfs/mi?) 0.113

Q7-10 Flow (cfs) 19.66 Qr-10 Basis USGS Gage Station
Elevation (ft) 495 Slope (ft/ft)

Watershed No. 12-A Chapter 93 Class. HQ-CWF

Existing Use Existing Use Qualifier

Exceptions to Use Exceptions to Criteria

Assessment Status Attaining Use(s)

Cause(s) of Impairment

Source(s) of Impairment

TMDL Status Name
Background/Ambient Data Data Source
pH (SU)

Temperature (°F)

Hardness (mg/L)

Other:

Nearest Downstream Public Water Supply Intake Mifflintown Municipal Authority
PWS Waters Flow at Intake (cfs)

PWS RMI Distance from Outfall (mi) 13

Changes Since Last Permit Issuance: None

1.5.1 Water Supply Intake:

The nearest downstream public water supply intake is about 13 miles downstream by Mifflintown Municipal Authority on
Juniata River in Mifflintown, Juniata County

Kishacoquillas Creek (12429) From Discharge to Juniata River (RMI 3.749 — 0.00) 3.749 mi
Juniata River (11414) Juniata River to intake (RMI 46.56 — 37.26) 9.30 mi
13.53 mi

Because of distance and dilution, the discharge is not expected to have an effect on the water supply.



NPDES Permit Fact Sheet

Swatara Township STP

NPDES Permit No. PA0026735

2.0 Treatment Facility Summary

WQM Permit No.

Treatment Facility Name: Burnham STP

Issuance Date

4487402 12-1 11/13/2012
4487402 11-1 02/22/2012
Degree of Avg Annual Flow
Waste Type Treatment Process Type Disinfection (MGD)
Sequencing Batch
Sewage Secondary Reactor Chlorine 0.64
Hydraulic Capacity Organic Capacity Biosolids

(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
Reed bed/disposal
0.9 1,140 Not Overloaded Aerobic digestion offsite

Changes Since Last Permit Issuance: None

2.1 Treatment Facility Description

The treatment facility consists of fine screen with comminutor bypass, influent pump chamber with 3 pumps, grit removal
unit, 2 SBR units with 2 post Equalization tanks, 2 chlorine contact tanks for disinfection and 2 aerobic tanks for digestion

with 3 reed beds.

2.2 Treatment Chemicals

e Sodium Hypochlorite for disinfection.

e Delpac.

e Soda ash for alkalinity or pH adjustment as needed




NPDES Permit Fact Sheet

Swatara Township STP

NPDES Permit No. PA0026735

3.0 Compliance History

3.1 DMR Data for Outfall 001 (from November 1, 2020 to October 31, 2021)

Parameter OCT-21 | SEP-21 | AUG-21 | JUL-21 JUN-21 | MAY-21 | APR-21 | MAR-21 | FEB-21 JAN-21 DEC-20 | NOV-20
Flow (MGD)
Average Monthly 0.381 0.945 0.393 0.381 0.301 0.313 0.296 0.425 0.409 0.347 0.436 0.276
Flow (MGD)
Daily Maximum 0.793 3.336 1.470 0.973 0.778 0.626 0.526 1.185 1.508 0.786 2.268 0.0970
pH (S.U.)
Minimum 7.3 6.9 7.4 7.2 7.5 7.6 7.1 7.2 7.4 7.5 7.0 7.0
pH (S.U.)
Maximum 7.9 7.9 7.9 8.0 8.0 7.9 7.9 8.1 8.1 8.1 8.5 7.8
DO (mg/L)
Minimum 8.2 5.8 7.8 7.3 8.6 9.0 8.9 7.8 10.9 8.9 9.3 9.1
TRC (mg/L)
Average Monthly 0.5 04 0.4 0.4 0.5 0.5 0.5 0.5 0.6 0.5 0.3 0.03
TRC (mg/L)
Instant. Maximum 0.8 0.7 0.7 0.7 0.6 0.7 0.8 0.8 1.1 0.9 0.8 0.05
CBODS5 (Ibs/day)
Average Monthly <83 <84.5 <153 <129 9.7 <119 13.4 <185 23.3 <204 40.3 46.4
CBODS5 (Ibs/day)
Weekly Average 9.8 <269.0 37.8 26.7 17.8 18.4 17.6 22.0 40.0 27.6 60.8 94.9
CBOD5 (mg/L)
Average Monthly <34 <54 <3.3 <4.7 4.5 <44 5.8 <6.2 7.5 <8.0 14.7 175
CBOD5 (mg/L)
Weekly Average 4.8 9.7 4.0 9.5 8.1 6.9 6.9 9.9 10.3 12.7 254 41.1
BODS5 (Ibs/day)
Raw Sewage Influent
<br/> Ave. Monthly 387.2 739 < 960 405 547 365 421 423 462 430 673 447
BODS5 (mg/L)
Raw Sewage Influent
<br/> Ave. Monthly 147 72 <138 146 224 129 162 120 145 149 254 145
TSS (Ibs/day)
Average Monthly 7.1 308.2 45.0 10.5 <14.0 14.5 <16.2 <155 26.3 19.1 47.3 60.1
TSS (Ibs/day)
Raw Sewage Influent
<br/> Ave. Monthly 327.7 757 1162 424 562 637 392 441 534 384 783 690
TSS (Ibs/day)
Weekly Average 8.7 1124.0 152.0 15.8 21.9 25.6 32.6 41.1 59.8 26.1 98.1 93.3
TSS (mg/L)
Average Monthly 2.9 17.0 6.1 3.8 <6.6 6.2 <7.0 <5.1 10.4 7.5 18.9 20.0




NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No. PA0026735

TSS (mg/L)
Raw Sewage Influent

<br/> Ave. Monthly 122.8 70 167 147 231 209 146 128 151 132 276 146

TSS (mg/L)

Weekly Average 3.2 40.4 12.4 5.6 10.8 124 12.8 14.4 29.5 10.4 49.2 40.4
Fecal Coliform

(CFU/100 ml)

Geometric Mean 31 45 29 <4 15 4 28 113 53 11 480 151

Fecal Coliform

(CFU/100 ml)

Instant. Maximum 641 1011 99 40 46 69 291 7945 1102 34 9678 295

Nitrate-Nitrite (mg/L)

Average Monthly <21 <3.0 <28 25 1.6 15 3.7 5.2 5.5 25 2.1 14

Nitrate-Nitrite (Ibs)

Total Monthly <220.0 | <1072.1 | <3273 235.2 108.8 142.6 297.1 500.5 418.8 210.7 203.9 139.5
Total Nitrogen (mg/L)

Average Monthly <3.0 <4.2 <38 <4.0 3.0 <31 6.9 10.0 9.7 4.1 8.7 5.8

Total Nitrogen (Ibs)

Effluent Net <br/>

Total Monthly < 300 < 1447 <429 < 360 210 < 261 524 972 775 347 764 492

Total Nitrogen (Ibs)

Total Monthly <299.9 | <1447.4 | <429.2 < 360.3 210.2 <261 524 972.2 775.2 346.5 763.5 491.6
Total Nitrogen (Ibs)

Effluent Net <br/>

Total Annual <7014

Total Nitrogen (Ibs)

Total Annual <7014

Ammonia (Ibs/day)

Average Monthly <13 <3.0 1.8 2.5 2.3 <27 6.8 13.1 11.2 11.2 3.3 3.4

Ammonia (mg/L)

Average Monthly <05 <0.4 0.6 0.9 1.0 <12 29 4.3 3.5 0.7 1.2 1.2

Ammonia (Ibs)

Total Monthly < 39.6 <90.3 56.6 76.3 69.0 <83.7 203.3 407.4 312.8 58.4 103.3 103.1
Ammonia (Ibs)

Total Annual <1658

TKN (mg/L)

Average Monthly <1.0 1.2 <1.0 <1.4 15 <17 3.2 4.8 4.1 1.7 6.6 4.4

TKN (Ibs)

Total Monthly <79.9 375.3 <101.8 <123 101.3 <117.8 221.1 462.6 346.3 135.8 559.6 352.1
Total Phosphorus

(mg/L) Ave. Monthly 0.5 0.8 1.1 1.0 0.8 0.8 12 1.9 2.1 1.8 17 12

Total Phosphorus (Ibs)

Effluent Net <br/>

Total Monthly 47 238 109 85 52 61 84 245 158 139 134 95




NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

Total Phosphorus (Ibs)
Total Monthly 46.9 237.8 108.6 84.5 52.4 60.9 84.3 244.7 157.9 138.8 133.6 95.2

Total Phosphorus (Ibs)
Effluent Net <br/>

Total Annual 1475
Total Phosphorus (Ibs)
Total Annual 1475

3.2 Effluent Violations for Outfall 001, from: December 1, 2020 To: October 31, 2021

Parameter Date SBC DMR Value Units Limit Value Units
TRC 02/28/21 Avg Mo 0.6 mg/L 0.5 mg/L
CBOD5 09/30/21 WKkly Avg <269.0 Ibs/day 200.0 Ibs/day
TSS 09/30/21 Avg Mo 308.2 Ibs/day 160.0 Ibs/day
TSS 09/30/21 Wkly Avg 1124.0 Ibs/day 240.0 Ibs/day
TSS 12/31/20 WKly Avg 49.2 mg/L 45.0 mg/L
Fecal Coliform 09/30/21 IMAX 1011 CFU/100 ml 1000 CFU/100 ml

3.3 Summary of Discharge Monitoring Reports (DMRS):

DMRs review for the facility for the last 12 months of operation, presented on the table above in section 3.1 indicate permit limits have been met most of the time.
TRC, CBODS5, Fecal Coliform and TSS effluent violations were noted on DMRs during the period reviewed and presented in section 3.2 above. The violations
appear to be operation related. The violations recorded on 09/30/21 were attributed to extremely high flows to the facility from Hurricane Ida

3.4 Summary of Inspections:

The facility has been inspected a couple times during last permit cycle. A couple of operational violations were identified during plant inspections and
recommendations were made to address them. No effluent violations were found during plant inspections. A notice of violation (NOV) was sent on 1/29/21 for a
series of effluent violations in 2020. The response to the NOV attributed the violations to malfunctioning of SBR # 2 decanter. The decanter has since been
repaired and functioning well.



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

| 4.0 Development of Effluent Limitations

Outfall No. 001 Design Flow (MGD) .64

Latitude 40° 37' 46.45" Longitude -77° 33' 48.23"

Wastewater Description: Sewage Effluent

4.1 Basis for Effluent Limitations

In general, the Clean Water Act(AWA) requires that the effluent limits for a particular pollutant be the more stringent of either
technology-based limits or water quality-based limits. Technology-based limits are set according to the level of treatment
that is achievable using available technology. A water quality-based effluent limit is designed to ensure that the water quality
standards applicable to a waterbody are being met and may be more stringent than technology-based effluent limits.

4.2 Technology-Based Limitations

The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable:

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation

CBODs 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1)
40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2)

Total Suspended 30 Average Monthly 133.102(b)(1) 92a.47(a)(1)

Solids 45 Average Weekly 133.102(b)(2) 92a.47(a)(2)

pH 6.0-9.0 S.U. Min — Max 133.102(c) 95.2(1)

Fecal Coliform

(5/1 - 9/30) 200/100 ml Geo Mean - 92a.47(a)(4)

Fecal Coliform

(5/1 - 9/30) 1,000/100 ml IMAX - 92a.47(a)(4)

Fecal Coliform

(10/1 — 4/30) 2,000/100 ml Geo Mean - 92a.47(a)(b)

Fecal Coliform

(10/1 — 4/30) 10,000/ 100 ml IMAX - 92a.47(a)(5)

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2)

4.3 Mass-Based Limits

The federal regulation at 40 CFR 122.45(f) requires that effluent limits be expressed in terms of mass, if possible. The
regulation at 40 CFR 122.45(b) requires that effluent limitations for POTWs be calculated based on the design flow of the

facility. The mass based limits are expressed in pounds per day and are calculated as follows:
Mass based limit (Ib/day) = concentration limit (mg/L) x design flow (mgd) x 8.34

4.4 Water Quality-Based Limitations

4.4.1 Receiving Stream

The receiving stream is, Kishacoquillas Creek. According to 25 PA § 93.9n, from the Main Stem, Yeagertown/Burnham
Railroad Bridge to SR 2005 (Mill Road) Bridge at Mount Rock the creek is protected for High-Quality Cold-Water Fishes
(HQ-CWF) and Migratory Fishes (MF). It is located in Drainage List N and State Watershed 12-A. It has been assigned
stream code 12429. The segment of the creek that receives discharge from this facility is attaining its designated uses.

4.4.2 Stream flows

The Technical Support Document for Water Quality-Based Toxics Control (TSD) (EPA, 1991) and the Pennsylvania Water
Quality Standards PA WQS) recommend the flow conditions for use in calculating water quality-based effluent limits
(WQBELS) using steady-state modeling. The TSD and the PA WQS state that WQBELSs intended to protect aquatic life
uses should be based on the lowest seven-day average flow rate expected to occur once every ten years (Q7-10) for chronic
criteria and the lowest one-day average flow rate expected to occur once every ten years (Qz-10) for acute criteria. However,

9



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

because the chronic criterion for ammonia is a 30-day average concentration not to be exceeded more than once every
three years, EPA has used the Qzo-10 for the chronic ammonia criterion instead of the Q7-10. The Qso0-10 is a biologically-based
design flow intended to ensure an excursion frequency of once every three years for a 30-day average flow rate. These
flows were determined by correlating with the yield of nearby USGS gauging station No 01565000 on Kishacoquillas Creek
near Reedsville, PA. The Q7-10 and drainage area of the gage 18.6cfs and 164 sq.mi respectively. The yield at the gage are:

o Q710=(18.6)/(164) = 0.113 cfs/sq.mi.
e 3010/ Q710=1.09
o Qi10/ Q710=0.95

The drainage area at the discharge point was found from streamstats calculation to be 174sg.mi. The design streamflow
(Q7-10) at the discharge point is calculated as:

Q7.10=(0.113)(174) = 19.66¢fs

4.4.3 NHsN Calculations

NHsN calculations will be based on the Department’s Implementation Guidance of Section 93.7 Ammonia Criteria, dated
11/4/97 (ID No. 391-2000-013). The following data is necessary to determine the instream NHsN criteria used in the
attached computer model of the stream:

e STPPpH = 7.2 (DMR Median July-Sept)
e STP Temperature = 25 ° C (default)
e Stream pH = 8.15 (Previous fact sheet)
e Stream Temperature =19 ° C (Previous factsheet)
e Background NHs-N = 0.0 (default)

4.4.4 CBODs

Brown Township STP and Burnham Borough STP discharges were modeled together due to their proximity to each other.
The attached results of the WQM 7.0 stream model presented in attachment B indicates that for the and Burnham Borough
STP discharge, a monthly average limit of 25 mg/l CBODS is required to protect the water quality of the stream. This is
consistent with the existing permit and facility is meeting the limit. Therefore, an average monthly limit (AML) of 25 mg/I,
average weekly limit (AWL) of 40mg/l and IMAX of 50mg/I will remain in the permit. Mass limits are calculated using the
equation presented in section 4.3.

4.4.5 NHs-N

The attached results of the WQM 7.0 stream model (attachment B) also indicates a summer monthly average limit of 16.49
mg/l of NH3-N is necessary to protect the aquatic life from toxicity effects. However, the existing summer average monthly
limit of 14 mg/l and monitoring for winter months will remain in the permit due to anti-backsliding restrictions. Mass limits
are calculated using the equation presented in section 4.3.

4.4.6 Dissolved Oxygen

The existing permit contains a limit of 5 mg/I for Dissolved Oxygen (DO). DEP’s Technical Guidance for the Development
and Specification of Effluent Limitations (362-0400-001, 10/97) suggests that either the adopted minimum stream D.O.
criteria for the receiving stream or the effluent level determined through water quality modeling be used for the limit. Since
the WQM 7.0 model was run using a minimum D.O. of 5.0 mg/I, this limit will be continued in the renewed permit with a daily
monitoring requirement.

4.4.7 Total Suspended Solids (TSS):

There is no water quality criterion for TSS. A limit of 30 mg/l AML in the existing permit which was based on the minimum
level of effluent quality attainable by secondary treatment as defined in 40 CFR 133.102b(1) and 25 PA § 92a.47(a)(1) will
remain in the permit. In addition, an AWL of 45mg/l per 40CFR 133.102(b)(2) and 25 PA § 92a.47(a)(2) is added to the
permit. Mass-based limits are calculated based on the equation presented in section 4.3.

10



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

4.4.8 Phosphorus

The existing monitoring requirement and instantaneous maximum limit requirement to control phosphorus loading will be
carried over in the renewed permit.

4.4.9 Chesapeake Bay Strategy:

The Department formulated a strategy in April 2007, to comply with the EPA and Chesapeake Bay Foundation requirements
to reduce point source loadings of Total Nitrogen (TN) and Total Phosphorus (TP) to the Bay. In the Strategy, sewage
dischargers have been prioritized by Central Office based on their delivered TN loadings to the Bay. The highest priority
(Phases 1, 2, and 3) dischargers received annual loading caps based on their design flow on August 29, 2005 and
concentrations of 6 mg/l TN and 0.8 mg/l TP. Phase 4 (0.2 -0.4mgd) and Phase 5(below 0.2mdg) are required to monitor
and report TN and TP during permit renewal and any facility in Phases 4 and 5 that undergoes expansion is subjected to
cap load right away. EPA published Chesapeake Bay TMDL in December of 2010. In order to address the TMDL,
Pennsylvania developed Chesapeake Watershed Implementation Plan (WIP) Phase 1, Phase 2 and currently Phase 3 WIP
and a supplement to the WIPs to be implemented with the original Chesapeake Bay Strategy.

As outlined in the current Phase 3 WIP and the current supplement to the WIP, re-issuing permits for significant dischargers
would follow the same phased approach formulated in the original Bay strategy whilst Phase 4 and Phase 5 will be required
to monitor and report TN and TP during permit renewals.

This facility falls in phase 3 of the strategy and is required to meet a total maximum annual Total Nitrogen Cap load of
11,689 Ibs/year based on a design annual wasteflow of 0.64 MGD and 6 mg/l total nitrogen and a TP cap load of 1,559
Ibs/year based on annual wasteflow of 0.64 MGD and 0.8 mg/I total phosphorus. The facility is in compliance with the bay
cap load requirements.

4.4.10 Total Residual Chlorine

The attached results of TRC calculation presented in attachment C utilizes the equations and calculations as presented in
the Department’s May 1, 2003 Implementation Guidance for Total Residual Chlorine (TRC) (ID No. 391-2000-015) for
developing chlorine limitations. The Guidance references Chapter 92a, Section 92a.48 (b) which establishes a standard
BAT limit of 0.5 mg/l unless a facility-specific BAT has been developed. The attached result indicates that a technology
limit of 0.5 mg/l and 1.6mg/I IMAX would be needed to prevent toxicity concerns. This is consistent with the existing permit.
The facility has no problem meeting the limits.

4.4.11 Toxics
The facility treats mainly domestic sewage, there are no parameters of concern associated with this discharge.

4.4.12 Influent BOD and TSS Monitoring

The permit will include influent BOD5 and TSS monitoring at the same frequency as is done for effluent in order to implement
Chapter 94.12 and assess percent removal requirements.

4.4.13 Stormwater

There is no stormwater outfall associated with this facility.

4.4.14 Industrial Users

The wastewater treatment plant does not receive wastewater from any significant industrial users.

4.4.15 Pretreatment Requirements

The design annual average flow of the treatment plant is 0.64 MGD and the facility receives no flow from significant Industrial
users. EPA does not require development of pretreatment program for facilities with design flow less than 5MGD. However,
the permit contains standard conditions requiring the permittee to monitor and control industrial users if applicable.

11



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

4.4.16 Fecal Coliform and E. Coli

The existing Fecal Coliform limit is consistent with the technology limits recommended in 92a.47(a)(4) and (a)(5) and will
remain in the permit. Quarterly monitoring of E. Coli is required in the permit following DEP recommendation of 1/quarter
monitoring of E. Coli at a minimum for this type of facility.

5.0 Other Requirements

5.1 Anti-backsliding

Not applicable to this permit

5.2 Anti-Degradation (93.4)

The effluent limits for this discharge have been developed to ensure that existing instream water uses and the level of water
quality necessary to protect the existing uses are maintained and protected. The facility discharge to a stream segment
designated as High-Quality Waters. The discharge is not expected to impact the stream negatively. No Exceptional Value
Waters are impacted by this discharge.

5.3 Class A Wild Trout Fisheries

The discharge is into a stream segment which is identified as Class A Wild Trout Stream by PA Fish and Boat
Commission. The discharge is not expected to the stream negatively.

5.4 303d Listed Streams

The discharge is not located on a 303d listed stream segment.

5.5 Special Permit Conditions

The permit contains the following special conditions:

e Stormwater Prohibition, Approval Contingencies, Solids Management, Restriction on receipt of hauled in waste
under certain conditions, and chlorine minimization.

5.6 Basis for Effluent and Surface Water Monitoring

Section 308 of the CWA and federal regulation 40 CFR 122.44(i) require monitoring in permits to determine compliance
with effluent limitations. Monitoring may also be required to gather effluent and surface water data to determine if additional
effluent limitations are required and/or to monitor effluent impacts on receiving water quality. The permittee is responsible
for conducting the monitoring and for reporting results on Discharge Monitoring Reports (DMRS).

5.7 Effluent Monitoring Frequency

Monitoring frequencies are based on the nature and effect of the pollutant, as well as a determination of the minimum
sampling necessary to adequately monitor the facility’s performance. Permittees have the option of taking more frequent
samples than are required under the permit. These samples can be used for averaging if they are conducted using EPA-
approved test methods (generally found in 40 CFR 136) and if the Method Detection Limits are less than the effluent limits.
The sampling location must be after the last treatment unit and prior to discharge to the receiving water. If no discharge
occurs during the reporting period, “no discharge” shall be reported on the DMR.

12



NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No. PA0026735

6.0 Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies

and types are derived from the “NPDES Permit Writer's Manual” (362-0400-001), SOPs and/or BPJ.

Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date.

Effluent Limitations

Monitoring Requirements

Parameter Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ Required
Average Weekly Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Freguency Type
Report
Flow (MGD) Report Daily Max XXX XXX XXX XXX Continuous Measured
6.0
pH (S.U.) XXX XXX Inst Min XXX XXX 9.0 1/day Grab
5.0

DO XXX XXX Daily Min XXX XXX XXX 1/day Grab
TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab
24-Hr

CBOD5 133.0 200.0 XXX 25.0 40.0 50 1/week Composite
BOD5 24-Hr

Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week Composite
24-Hr

TSS 160.0 240.0 XXX 30.0 45.0 60 1/week Composite
TSS 24-Hr

Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week Composite

Fecal Coliform (No./200 ml) 2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10000 1/week Grab
Fecal Coliform (No./200 ml) 200

May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 1/week Grab
E. Coli (N0./100 ml) XXX XXX XXX XXX XXX Report 1/quarter Grab
24-Hr

Nitrate-Nitrite XXX XXX XXX Report XXX XXX 2/week Composite

Report
Nitrate-Nitrite (Ibs) Total Mo XXX XXX XXX XXX XXX 2/week Calculation

13




NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

Outfall 001, Continued (from Permit Effective Datethrough Permit Expiration Date)

Effluent Limitations Monitoring Requirements
Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ Required
Parameter
Average Weekly Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Freqguency Type
Total Nitrogen XXX XXX XXX Report XXX XXX 1/month Calculation
Report
Total Nitrogen (Ibs) Total Mo XXX XXX XXX XXX XXX 1/month Calculation
Ammonia 24-Hr
Nov 1 - Apr 30 Report XXX XXX Report XXX XXX 2/week Composite
Ammonia 24-Hr
May 1 - Oct 31 70.0 XXX XXX 14.0 XXX 28.0 2/week Composite
Report
Ammonia (Ibs) Total Mo XXX XXX XXX XXX XXX 1/month Calculation
24-Hr
TKN XXX XXX XXX Report XXX XXX 2/week Composite
Report
TKN (Ibs) Total Mo XXX XXX XXX XXX XXX 2/week Calculation
24-Hr
Total Phosphorus XXX XXX XXX Report XXX 4 2/week Composite
Report
Total Phosphorus (Ibs) Total Mo XXX XXX XXX XXX XXX 2/week Calculation

Compliance Sampling Location: Outfall 001

14



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

6.1 Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, to comply with Pennsylvania’s Chesapeake Bay Tributary Strategy.

Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date.

Effluent Limitations Monitoring Requirements
Parameter Mass Units (Ibs/day) Concentrations (mg/L) Minimum @ Required
Monthly Instant. Measurement Sample
Monthly Annual Monthly Average Maximum Maximum Frequency Type
Total Nitrogen (Ibs) 11689
Effluent Net XXX Total Annual XXX XXX XXX XXX ll/year Calculation
Report
Total Nitrogen (Ibs) XXX Total Annual XXX XXX XXX XXX llyear Calculation
Report
Ammonia (Ibs) XXX Total Annual XXX XXX XXX XXX llyear Calculation
Total Phosphorus (Ibs) 1559
Effluent Net XXX Total Annual XXX XXX XXX XXX llyear Calculation
Report
Total Phosphorus (Ibs) XXX Total Annual XXX XXX XXX XXX llyear Calculation

Compliance Sampling Location: Outfall 001

15



NPDES Permit Fact Sheet NPDES Permit No. PA0038920
Burnham Borough STP

7.0 Tools and References Used to Develop Permit

WQM for Windows Model (see Attachment B)

Toxics Management Spreadsheet (see Attachment )

TRC Model Spreadsheet (see Attachment C)

Temperature Model Spreadsheet (see Attachment )

Water Quality Toxics Management Strategy, 361-0100-003, 4/06.

Technical Guidance for the Development and Specification of Effluent Limitations, 362-0400-001, 10/97.

Policy for Permitting Surface Water Diversions, 362-2000-003, 3/98.

Policy for Conducting Technical Reviews of Minor NPDES Renewal Applications, 362-2000-008, 11/96.

Technology-Based Control Requirements for Water Treatment Plant Wastes, 362-2183-003, 10/97.

Technical Guidance for Development of NPDES Permit Requirements Steam Electric Industry, 362-2183-004,
12/97.

Pennsylvania CSO Policy, 385-2000-011, 9/08.

Water Quality Antidegradation Implementation Guidance, 391-0300-002, 11/03.

Implementation Guidance Evaluation & Process Thermal Discharge (316(a)) Federal Water Pollution Act, 391-
2000-002, 4/97.

Determining Water Quality-Based Effluent Limits, 391-2000-003, 12/97.

Implementation Guidance Design Conditions, 391-2000-006, 9/97.

Technical Reference Guide (TRG) WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen
and Ammonia Nitrogen, Version 1.0, 391-2000-007, 6/2004.

Interim Method for the Sampling and Analysis of Osmotic Pressure on Streams, Brines, and Industrial Discharges,
391-2000-008, 10/1997.

Implementation Guidance for Section 95.6 Management of Point Source Phosphorus Discharges to Lakes, Ponds,
and Impoundments, 391-2000-010, 3/99.

Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program
for Toxics, Version 2.0, 391-2000-011, 5/2004.

Implementation Guidance for Section 93.7 Ammonia Criteria, 391-2000-013, 11/97.

Policy and Procedure for Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage
Channels and Swales, and Storm Sewers, 391-2000-014, 4/2008.

Implementation Guidance Total Residual Chlorine (TRC) Regulation, 391-2000-015, 11/1994.

Implementation Guidance for Temperature Criteria, 391-2000-017, 4/09.

Implementation Guidance for Section 95.9 Phosphorus Discharges to Free Flowing Streams, 391-2000-018, 10/97.

Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 391-2000-019, 10/97.

Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design
Hardness, 391-2000-021, 3/99.

Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 391-2000-022, 3/1999.

Design Stream Flows, 391-2000-023, 9/98.

Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV)
and Other Discharge Characteristics, 391-2000-024, 10/98.

Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 391-3200-013, 6/97.

Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07.

SOP: Establishing effluent limitation for individual sewage permit.

D 0 0 I D

Other:

16




NPDES Permit No. PA0038920

NPDES Permit Fact Sheet
Burnham Borough STP

8.0 Attachments

A. Topographical Map

17



NPDES Permit Fact Sheet NPDES Permit No. PA0038920

Burnham Borough STP

B. WQM Model Results

WQM 7.0 Effluent Limits
Zwe Basin  Stream Cods Stream Name
1248 12423 KISHACDRUILLA S CREEK
D Efll. Lirnid EfL Limnit EffL Lirnit
RMI Harmne Permit Flerar Parameier dday Awe.  Maxmum  Mnimom
Mumkrer imgd} {(mgfL} (mg'L) gl
64934 Bmyan Tap PAODZE088 0.800 CHODS 23
HNH3-N 982 1964
Dizsaived Choygen 5
D Efll. Lirnid EfL Limit EfL Limii
Rl Nana Permnit Flerar Paramaer A0-day Awe.  Maxmum  Mnimom
Murmnbrer imgd) {rmgL} {mg/L} mgdL]
a7& Burmhiam Bara PAOI3IEA20 0.840 CBODS 25
HH3I-H 16.49 2498
Di==alived Chygen 5
Sunday, Dwosmirer 19,2021 VVersion 1.1 Page1af1

18



NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No. PA0026735

Input Data WQam 7.0

Stmram Drainage Slope PWS5 Apply
Code Streamn Name Ama Withderama FC
(=) i) LY (mgd
124 12429 KISHACDQUILLAS CREEK 6853 000000 a.0a [
Stream Diata
LFY Stream Rih Rch WD Rech Tribnary Stream
D=elgn Flaw Flavar Trav  “Weladty Rafo Widh g Temg gH
Cond. Tirne
{cksm (k) {days) {ips) () °C)
aQr-10 4113 0.0a aaa 0000 0000 a0 0.00 815 0.00 a.0a
@110 0.4a aaa 0.000 00040
Q3o-10 0040 a4 0.000 0000
Ddscharge Data
Emisting Permitted Design Disc: Disc:
Di=c: Temp pH
Harmne Permit Humber  Flow
mgd) (magd ) )
Brown Tag PALORA08E 08000 0.6000 0.000 2500 7.00
Parametsr Data
Dz Fam
Conc Coef
Paramefer Nam e
{mgiL} {1 days)
CBODS 2500 1.50
Dissalwed O xygen 5.00 L]
NH3I-N 2500 a.7Fa
Sunday, December 19, 2021 Warzian 1.1 Page 1af 3

19




NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No. PA0026735

Input Data WQM 7.0
SWP  Stmam RMI Bevation Dranage Slapre PWS Apgly
Basin Code Stream Name Ama ‘Withdmrwa FC
fi) {=q mi} (i) (mgd ]
124 12429 KISHACOQUILLAS CREEK 3749 49500 17400 Q00000 oon M
Stream Diata
LFY Tiitr Siream Rch Rch WD Rch Rch Trikrudary Siream
D=sign Flow Flova Trav  \elogty Rafo Widh Dapth Temp o Tamp pH
Cond. Tirna
{=-1a) ol == {cdays) (=) (i} i} (o) )
ar-10 0.113 0.aa a.aa 0.000 0,004 aa Q.00 0.00 19.00 815 Q.00 0.00
@1-10 0.0 a.aa 0.000 0.000
Q3010 0.aa a.aa 0.000 00040
Déwchargps Data
Existing Permitted Design D D
D= D= Dsc Resene Tamp pH
Harme Permit Munber  Flow Flow Flow Facior
Fmgd) imgd) (o) )
Bumbam Bam PAQIEE2] 06400 0.6400 05400 0.009 25.00 7.20
Parameater Data
D=z Trikr Simam Fate
Cono Canc Conc Coef
Parameier Ham e
(gL} fmgiL) imgfl} {1Mdays)
CRODS 2500 2.00 000 1.50
Di=salved Oxygen 5.00 .24 0.00 a.0a
HHI-H 2500 Q.00 0.00 aFa
Sunday, Decenber 19, 2021 Varsion 1.1 Page 2 of 3

20




NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No. PA0026735

Input Data WQaM 7.0
S5WP  Stmam Rl Bevation  Dranage Slogre PWE Apply
Basin Code Streram Name Ama Withdmraa FC
i) {=q mi} (i) {mgd )
124 12429 KISHACOQUILLAS CREEK 35347 490.00 184.00 Q.00000 ao0 B
Stream Diata
LFY Tiity Siream Rch Ruh WD Rch Ruh Trikrutary Stremm
Denlgn Flow Flow Trav  elodty Rafo ‘Widh Depth Temp pH Temp pH
Cond. Tirna
cksm =1 (k) (days) {fp=) (i) (i) °C) °C)
ar-10 0.113 a.aa a.aa 0.000 0,000 a0 Q.00 0.00 19.00 815 Q.00 Q.00
a@1-10 a.aa a.aa 0000 00040
a3e-10 a.aa a.aa 0.000 0,000
Dés ¢ har e Data
Ewismting Permitted Design D= D=
D= D= DEc  Resere Temp pH
Marme Parmit Humber  Flow Flow Flow Faciar
mgd)  (mod)  (mgd) (T}
00000 00000 00030 0.000 2500 7.00
Paramstsr Data
D= Trikr Simam Fate
Cano Canc Cono Coef
Parameier Mame
{mgiL} fmgiL) imgil} {1Mday=)
CRODS 25.00 2.00 0.00 1.50
Di=salved Oxygen 300 a.24 Q.00 0.0
HH3-N 2500 Q.00 0.0 a7
Sunday, December 19, 2021 Warsion 1.1 Page Jof 3

21



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

WGQaM 7.0 Wasteload Allocations

5WP Basln  Stream Cods Stream Mams
124 12423 Kl SHACORILLA & CREEK

NH3-N Acute Allocations

Basdine Basaline Mulpie Muliple Crifical Pement
RMI Dizchame Name  Criterion WLA Critedion WiLa Reach Reduction
imgiL} img/L} img/L} fmgil)
B934 Bran Tap 624 50 824 50 a a
1749 Bunham Bama 4.1 50 53 50 a a

NH3-N Chrenic Allocations

B asaline Baseline Multiple Multiple Crifica Percem
RMI Dimcharge Name  Crterion WLA Critenon WLA Reach Reducian
(mgiL} (mgfL} mgfL} (mgdL}
6934 Brown Tap 1.08 10.68 1.0 9482 2 8
1749 Bumbam Bara 79 17.93 Aas 16.49 2 8

Dissolwed Oxygen Allocations

CEODS HH3-MN Dizsalved Omygen -
RMI Disc o rger Mama Bazelne Muliple Basaine Muliple Bassline bulSple h'{u.l?| qudti:l‘,_'n
fmgfll  fmogl)  (mgfl) dmgfl)  fmol mal
.93 Bryvam Tap 25 25 9482 9482 5 5 a a
375 Bunbam Baa 25 25 16.49 16.49 5 5 a a
Sunday, December 19, 2021 YVemson 1.1 Page1afi

22



NPDES Permit Fact Sheet
Swatara Township STP

NPDES Permit No

. PA0026735

WQM 7.0 D.O.Simulation
WP Bagin  Stream Code Stream Nams
124 12425 Kl SHA CORUILLA & CREEK
BRI Todal Di=chames Floa dmgd) Anayss Temnpemiure 80) Analyz=s pH
§.934 0600 19642 7.7649
Reach Wid# {#) Reach Deph i) Reach WDHRafao Revar ch WVelaaty {fpe)
42338 0.738 7320 Q277
Reach CRODS {mg/L) Reach Ko {1 days) Reach NH3-M (mglL} Raadch Kn {1/days)
44 0.708 145 0881
Reach DO fmal | Reach Kr {1/days) Hr Equafion Reach DO Saal (mod ]
7 898 12,740 T=rvagiou 5
Readch Trewel Times {dans) Lubreach Results
e TavTime CEODS  WHIN D.O.
{ckay=) imgil) {mgiL} {mgiL}
0.a7a 4.25 1.00 §24
4140 4.05 .98 824
az11 185 .91 824
0281 187 .87 824
0.351 149 .83 §24
a.421 i3 i} 824
0491 117 0.75 824
0.562 a2 .72 g24
0832 287 .83 824
a.7a2 274 0.85 §24
RMI Todal Di=chams Flow imgd) Analyss Tempemiure 80 Analyss pH
174 1240 19.533 7865
Remch Widh (ft}) Resach Depith i) Rerach WDHRato Rerarch Vebawity {fps)
86907 0880 rA28 0375
Pt CEODS {mgllL) Reach Ko (1days) Reach NH3-M (mglL} Readh Kn {1 /days)
335 0E7S 1.02 0E7S
Reach DO §ngiL) Ressch Kr {1/days) r Equafion Reach DO Saal {mall}
B094 11870 Tsrvagiau 5
Readh Trawvel Timer {days) $ubrsach Resutts
003 TaavTime CEODS  MHIN DO
(days) fmgiL} {mgiL} {mgiL}
0003 13 1.a2 8.12
0007 13 1.0 .14
a.01a i3 1.01 .18
0013 11 1.0 .18
0018 < | 1.01 420
0.020 il 1.00 §22
0023 13 1.00 824
0028 12 1.00 §24
0.030 129 1.00 g24
0033 14 1.00 824
Sunday, December 19, 2021 Wersion 1.1 Page 1 of 1

23



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

WQaM 7.0 Modeling Specifications
Pammeiers Hath Use Inpruted O 1-10 and G30-10 Flows i
WLA Mefiad EMPR U=e Inputiesd WD Rago D
Q1-1WE7-10 Rago 045 U= nputted Reach Travel Times |:|
Q30-10507-10 Ratim 104 Temperaiue Adiei Kr
0.0 Saturation S0.00% Use Bafanoed Techralogy %]
0.0. Goa 5
Sunday, Decenber 19, 2021 Verskion 1.1 Page 1ol 1

24



NPDES Permit Fact Sheet

NPDES Permit No. PA0026735
Swatara Township STP

WOM 7.0 Hydrodynamic Outputs

S5WP Basin  Stream Code Stream Name
128 12423 KISHACOQUILLA : CREEK

RMI Stmam PWS Mt Dizc Reach Depth ‘Width WD Veodty Reach Amlyss Amlysis

Florae With  Siream Analysis  Slope Rafio Trarw Temp o

Flera Flow Tirne

(cf=) =) (cfs) (o) (M) (fi) (i) Hos)  (days) P
G7-10 Flow
6934 7.74 0.00 774 8282 000458 J¥\ L34 57 028 0702 1984 777
3.749 1988 900 1946 149183 0004849 = 038 0033 1953 7.8
C1-10 Flow
6.934 7.38 0.00 78 9282 000458 HA HA HA 027 0720 1947 7.78
3749 18864 000 1868 142183 000489 HA HA HA 037 0034 1958 788
Q30-10F low
6934 A4 0.0 A4 9282 0004348 HA HA 029 06872 14959 7.79

£E

1749 2143 a0l 2143 19183 0004849 HA HA 038 003 1949 788

Sunday, December 19, 2021 Version 1.1 Pagei of 1

25



NPDES Permit Fact Sheet NPDES Permit No. PA0026735
Swatara Township STP

C. TRC Calculations

[

Source Feterence AFC Calculations Reference  CFC Calculations
| TRC 1.3.2.mi WLA afc = 6.353 1.3. 2.1 WLA cfc= 6.187
! PENTOXSDTRG  5.1a LTAMULT afc= 0.373 5.1c LTAMULT cfc= 0.581
i PENTOXSDTRG  5.1b LTA_afc= 2.367 5.1d LTA _cfc= 3.597
|
i Source Effluent Limit Calculations
1 PENTOXSD TRG 5.1f AML MULT = 1.234
' PENTOXSDTRG  5.1g AVG MON LIMIT (mgll) = 0.500 BAT/BPJ
P INST MAX LIMIT (mg/l) = 1.635
I
I

26



